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Testing hardened concrete Part 3: Compressive strength of test specimen 
.. MSZ EN 12390-3:2009 

_r 

Customer: Exoline LTD No. of sample: 0004 
Cím: England RH 19 4LZ Reg.num.: M/2019/03/ 1025 .1110 

Ad min istrator: Maksa Márta Num.ofwork: 0001 ldentifier: 
Location: Exoline Indoor plaster 
Related documents' identifiers: Date of sampling: 11.02.2019 
Sampling report: 19/03/1025.9990 

Type of sampling: 
Date of arrival: 11.02.2019 Measuring records: 19/03/1025.1110 Date of test: 11.03.2019 

1.SAMPLING DATAS
SAMPLER: Nemes Zoltán PLACE OF SAMPLING: Labor 
NUM. OF TEST PCS.: 3 pcs SIGN: BV1-BV3 
PURPOSE OF TEST: RELIMINARY (INF.) 

REQUESTED TIME FOR EXAM.: 11.03.2019 ARRIVED:11.02.2019 
2.TECHNOLOGICAL DATAS:

PLACE OF MIXING, TYPE OF MACHINE: 

PLANNED QUALITY: --

COMPOSITION: 

NR. OF RECIPE: CEMENT: 

Indoor plaster  1 AGGREGATES:

CHEM/CALS: 

Mélyépítő Labor Kft. 

Name 

CEM 11/A-S 42,5 N 
OH 0/1 

ADD/TIVES: MAPEI tile adhesive 

FOLLOW-UP CARE: 
3.BUILD-IN DAT AS:

PLACE OF BUILDING-IN: Trial mix 
NAME OF CONSTRUCTION: 
STRUCTURE: Laboratory trial mix SIGN: 

4.TESTING DATA

Sing of 
Weight(g) 

Sizes (mm) Breaking Density 
test pieces Pressed surface Height power(kN) (kg/m3) 

BV1 5560 150,0 150,0 150,0 155,3 1650 
BV2 5520 149,9 14 9, 8 150,0 145,6 1640 
BV3 5490 150,0 150,0 14 9, 9 140,3 1630 

Origin 

DDCVác 

Entity srtength 
fci (N/mm2)

6,9 
6,5 
6,2 

Notes: 
The laboratory makes all detailed results available for customer at request. 

Name (nr.) of tool: Shinko Denshi scale12/06 VI. 

Name (nr.) of tool: Controls digital concrete crusher 02116404 

Caliper 300 mm 

Right angle(Szalkai) 3614/2004 

6.{t�t� 

150x150x150 cube 

AGE: 28 days 

Mass W/C: 
380 kg/m3 

2000 kg/m3 

10, 00 kg/m3 

32,0 kg/m3 

kg/m3 

AMOUNT: m3

Average strength: 

fcm= 6, S N/mm2 
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The report's test results concerns only the tested items. 
Without the tester laboratory's written authorization this report copiable only in full volume! 
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1, Mix-designing i

MSZ EN 12390-8:2009 
Customer: Exoline LTD No. of sample: 0004 

Cím: England RH 19 4LZ Reg.num.: M/2019/03/ 1025 .1230
Administrator: Maksa Márta Num.of work: 0001 
ldentifier: 
Location: Exoline Indoor plaster

Related documents' identifiers: Date of sampling: 11.02.2019 
Sampling report: 19/03/1025.9990 Type of sampling: 

Date of arrival: 11.02.2019 
Measuring records: 19/03/1025.1230 Date of test: 11.03.2019 
1.SAMPLING DATAS

SAMPLER: Nemes Zoltán PLACE OF SAMPLING: Labor 
NUM. OF TEST PCS.: 3 pcs SIGN: BV1-BV3 
PURPOSE OF TEST: RELIMINARY (INF.) 
REQUESTED TIME FOR EXAM.: 11.03.2019 ARRIVED: 11.02.2019 AGE: 28 days 

2.TECHNOLOGICAL DATAS:
PLACE OF MIXING, TYPE OF MACHINE: Mélyépítő Labor Kft. 

PLANNED QUALITY: -! 

COMPOSITION: Name Origin Mass W/C: 

CEMENT: CEM 11/A-S 42,5 N DDC Vác 380 kg/m3 
NR. OF RECIPE: 

Indoor plaster AGGREGATES:
OH 0/1 2000 kg/m3 

CHEM/CALS: 10,00 kg/m3 

ADDITIVES: MAPEI tile adhesive 32,0 kg/m3 

kg/m3 

FOLLOW-UP CARE: 

3.BUILD-IN DATAS:
PLACE OF BUILDING-IN: Trial mix 
NAME OF CONSTRUCTION: 
STRUCTURE: Laboratory trial mix SIGN: AMOUNT: m3 

4.TESTING DATA
Test piece Rate of water penetr. Testing pressure [bar]

sign [mm) 
Duration of [hour] 72 pressure 

1 1 19 

2 2 16 
Test begin 11.03.2019 10:00 

3 3 18 Test end 14.03.2019 10:00 
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150 150 150 

The laboratory makes all detailed results available tor customer at request. 
Notes: 

1 
Name (nr.) of tool: Controls digital concrete breaker 02116404 

Name (nr.) of tool: Caliper 300 mm 

6.1 �� 
:;a�e 
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Date: Budapest, 03.04.2019 siqnature of tester

Incandescence tester 04/2002 

Pressure gauge RK075582 
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Determination of the flexural strength of test specimens - - __ ,_ - ·--"
.

1, 
Testing hardened concrete 

MSZ EN 12390-5:2009 ' 
-

Customer: Exoline LTD No. of sample: 0004 
Cím: England RH 19 4LZ Reg.num.: M/2019/03/ 1025 .1120 

Ad min istrator: Maksa Márta Num.ofwork: 0001 
ldentifier: 
Location: Exoline Indoor plaster 

Related documents' identifiers: Date of sampling: 11.02.2019 
Sampling report: 19/03/1025.9990 

Type of sampling: 
Date of arrival: 11.02.2019 Measuring records: 19/03/1025.1120 Date of test: 11.03.2019 

1.SAMPLING DATAS
SAMPLER: Nemes Zoltán PLACE OF SAMPLING: Labor 
NUM. OF TEST PCS.: 3 pcs SIGN: BV1-BV3 160x 40x 40 cube 
PURPOSE OF TEST: RELIMINARY (INF.) 

REQUESTED TIME FOR EXAM.: 11.03.2019 ARR�ED:11.02.2019 AGE: 28 days 
2.TECHNOLOGICAL DATAS:

PLACE OF MIXING, TYPE OF MACHINE: Mélyépítő Labor Kft.

PLANNED QUALITY: --

COMPOSITION: Name Origin Mass W/C: 
CEMENT: CEM 11/A-S 42,5 N DDCVác 380 kg/m3 

NR. OF RECIPE: 

Indoor plaster            AGGREGATES: OH 0/1 2000 kg/m3 

CHEM/CALS: 10,00 kg/m3 

ADDITIVES: MAPEI tile adhesive 32,0 kg/m3 

kg/m3 
FOLLOW-UP CARE: 

3.BUILD-IN DATAS:
PLACE OF BUILDING-IN: Trial mix 
NAME OF CONSTRUCTION: 
STRUCTURE: Laboratory trial mix SIGN: AMOUNT: m3 

4.TESTING DATA TEST METHOD: force on one point 

Form correctness: Differing from surface plane (0,0005 d): 
DEGREE BETWEEN ATTACHED SIDES (90° ± 0,5° ): 

Signon 
Weight Sizes (mm) Comp.force Density Flexural strength 

m Length Widlh Height F p fct test piece (g) L d1 d2 (kN) (kg/m3) (N/mm2) 

BV01 398 160,0 40,4 40,0 0,8 1539 1,90 

BV02 402 159,9 40,0 39, 9 0, 9 1575 2,10 

BV03 405 160,0 40, 0 40, 0 0,9 1582 2,10 

Average: 1565 2,03 

Notes: 
The laboratory makes all detailed results available for customer at request. 

A study focusing on acting with a load occurred 
Calculated value to force on two points: 1,7 1,9 1,9 Average: 1,8 N/mm 2

Caliper 300 mm Right angle (Szalkai) 3€14/2004 Name (nr.) of tool: Tensile and compressive strength measuring machines 282/63 
Name (nr.) of tool: lshida scale 5081484 Sola measuring tape 

6
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The report's test results concerns only the tested items. 
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Exammat1on of adnermg-solid1ty - -- - - - i
Examinatio.!1 of adhering-solidity and thickness 

UT 2-3.406:2000 M1 melléklet -
Customer: Exoline LTD No. of sample: 0004 

Cím: England RH 19 4LZ Reg.num.: M/2O19/O3/ 1025 .1950 
Administrator: Maksa Márta Num.of work: 0001 
ldentifier: 
Location: Exoline Indoor plaster 
Related documents' identifiers: Date of ar rival: 11.02.2019 
Sampling report: 19/03/1025.9990 
Measuring records: 19/03/1025.1950 Date of test: 11.03.2019 

1 
Names of

: tested pieces: 1 1 1 
Test 
places: 

1.Surva)ling:

2.Test

Leolv. Cohesive strength
Test places kN 

(N/mm2) Fracture image 
entity 1 avg. 

1 0,6 0,60 

0,5 0,40 
0,5 

- 0,4 0,50 

0,4 0,40 

0,5 0,50 

0,4 
0,5 

0,6 

0,4 

The 
Notes: 

laboratory makes all detailed results available for customer at request.

The accuracy of measurement: 1,6% 

1 Name 
Name (nr.) 

(nr.) 
of 
of 

tool: 
tool: 
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